Seeley Lake Sewer District
REGULAR BOARD MEETING AGENDA

DATE: Thursday, January 20, 2022
PLACE: Virtual Meeting via Zoom
Computer: https://us02web.zoom.us/j/8563339071 ?pwd=Z0NhbmRoWitlUFpyME8vTWJ0QIZ0Zz09

Telephone: 1669 900 6833

Meeting ID: 856 333 9071

Password: 123528

TIME: 6:00 p.m.

ROLL CALL

Tom Morris, President

Pat Goodover, Vice President

Jason Gilpin, Director

Cheri Thompson, Director

Vacant, Director

Felicity Derry, Secretary

1.  OPENING:

2. APPROVAL OF AGENDA:

3.  EXECUTIVE SESSION:

4.,  PRESIDENT’S COMMENTS:

5.  PUBLIC COMMENT:

6. CORRESPONDENCE:

7. MINUTES:

8.  FINANCIAL REPORITS:

9. MANAGER’S REPORT:

10. UNFINISHED BUSINESS:

11. NEW BUSINESS:

12. NEXT SCHEDULED MEETING:
[...]
systems with that will have thousands of liquid only sewer connections. Also, we
provide decentralized treatment that scales from a single home up to 100,000 gpd.
In municipal systems, the wastewater is often conveyed to large, centralized plants.

3. Are you piping effluents alone, or solids as well?

The Prelos processor not only coveys the wastewater offsite for final treatment, it
also provides primary treatment and retains solids at the source. By keeping the
solids at the source, the wastewater becomes much easier and more efficient to
pump. We don’t have to worry about solids settling or clogging wastewater mains
and we can size piping to avoid any need for list stations. Solids are harvested from
the Processor every 10 to 12 years on average. Solids are reduced by up to 80% at
the wastewater treatment plant.



4. Do you treat the wastewater before piping?

Yes, the wastewater receives primary treatment at each Prelos processor. The
processor will reduce settleable solids by 90% to 95%, suspended solids by 70% to
90%. BODS by 60% to 70% and fats, oil, and grease (FOG) by 75% to 90% before
it enters the collection system. Please see the table below for a comparison to a
primary clarifier at a wastewater treatment plant. Lower wastewater strength
results in indirect savings in the capital cost and operating costs for wastewater
treatment.

Typical Prelos Typical Clarifier
Characteristic Sewer Efficiencies -
Processor Efficiency Primary Clarifiers

%

50

5. What size pipe does your system require?

In most system we see almost all local collection mains being 2” diameter. This is
typically in the range of 80% of the pipe installed. Trunk mains that collect the
wastewater from the local collection mains and convey it to the treatment plant are
typically oversized for full build-out and/or future expansion and are typically in
the range of 4 to 8§ inches in diameter.

6. Based on 500 houses and businesses, how much space does the plant need
or plants need?

This isn’t a simple answer as the number of AdvanTex Pods that we use is
dependent on the treatment limits. Each pod is 42 feet long and 7.5 ft wide. We



typically see 5 to 10 ft between the pods, and we may need as little at 10 pods to
provide 75,000 gallons of treatment. The space requirement is roughly 5,000 to
7,000 square feet, not including any building, disposal, or buffer. The picture
below shows 10 pods and a building in Ohio.

7. What happens to the waste after treatment?

By waste, we are assuming that you are either referring to the solids from the tanks
or the final effluent.

Sludge and scum are monitored in the Prelos processors to maximize the time
between pump-outs. The sludge and scum that is removed can be taken to the same
locations that septic sludge is already begin handles. It is also appropriate to
incorporate drying beds into the wastewater treatment plant that are capable of
handling sludge from 1/1oth of the Prelos processors. The dried sludge can be
removed and taken to a landfill as daily cover material.

Effluent from the plant can be disposed of in subsurface disposal systems, surface
discharges, beneficial reuse or any typical disposal method that is appropriate with
the region and the regulators. The disposal method often dictates the treatment
limits and should be considered accordingly.



8. What are the three top reasons to choose your system?

1. Lower initial capital cost
2. Faster, easier, and less disruptive construction
3. Sustainable operating cost with no lift stations

Other benefits would include:

» Flexible phasing and connection schedules. Properly operating onsite
systems could be on a deferred connections schedule

o Adaptable and expandable

e Can be maintained with a basic truck and basic tools. Gravity sewer requires
very expensive equipment

e S-year warranty on Prelos processor and 10-year warranty on all pumps

o Typically, one pump model throughout the system for all residential
connections.

o Atleast 200 gallons in emergency storage at each connection

e [fasystem fails, it only impacts one customer

9. What challenges might we have if we choose your system?

Liquid only sewer isn’t taught in engineering school and most operators are only
familiar with gravity sewer/activated sludge plants. Finding engineers and operators
that have experience with these systems can be difficult. Orenco provides
engineering support and operator training to overcome this challenge.

10. To what nitrate level does your system treat the effluent?

Our standards single stage AdvanTex will reduce TN below 20 mg/L, which will
mostly be nitrate and organic nitrogen. With the addition of a primary anoxic tank
and an MBBR configured as a second anoxic basin, we can get below 8 mg/LL TN
which would include approximately 5 mg/L nitrate. An 8 mg/L. TN system will
also require alkalinity and supplemental carbon addition.

11. Based on 500 homes and businesses, what is the predicted cost per unit.

In terms of cost, we like to break it into components. Costs are extremely depended
on factors that we have not fully vetted yet. The components are:

1. Collection: the cost to front property with collection mains
2. Onsite: This is the cost to connect a home and includes installation of

the Prelos processor
3. Transmission: the cost to connect the collection mains to the treatment

plant



BETTER WATER. BETTER WORLD?

Montana Distributor

Answers to - Seeley Lake Sewer Board, Questions for
Sewer System Presenters

1. Does vour system work with a septic system or is the septic system removed?

We have treatment equipment that will work with existing septic systems and often achieve
Level II or greater treatment capabilities such as our RetroFAST. We also have other systems
that can be install with some modification to existing septic tanks or with the installation of the
separate treatment tank in front of or beside the existing septic tank before discharge to the drain-
field, where room permits such applications. Our BioSTEP system is an appropriate solution if
the septic systems are required to be removed or there is not adequate space for a new septic
system, it will also work with existing tanks before pumping to a larger more centralized
treatment system if that option is selected by the board. Our MyFast systems are a perfect
solution for a District wide treatment option that works seamlessly with our BioSTEP collections
systems.

e RetroFAST - This high-performance “submerged aerated biological filter” provides
proven treatment of residential (domestic-strength) wastewater installed either in an
existing tank or for new construction. The RetroFAST® wastewater treatment systems
are designed in 3 specific sizes for 1 to up to & persons living on the property. Ideal for
upgrading a conventional septic system, the RetroFAST enhances or repairs any existing
septic systems that have biologically failed. The RetroFAST® system inserts into an
existing 18” manhole without the need for heavy equipment. A very cost-effective
solution that meets environmental standards with long term results.

¢ Bio-Step — BioSTEP® packaged pump system with the engineered design of our effluent
filter to transfer screened liquids for various small diameter, collection system
applications. Standard design package incorporates a superior %” solids handling sewage
pump and a comprehensive control system. Other pump options are available. If you have
a potential product requiring a STEP (Septic Tank Effluent Pumping) filtering pump
vault to filter and transport wastewater, let us know how we can assist!

e High Strength FAST — The BioMicrobics FAST® systems provide significantly
improved nitrification/denitrification performance over traditional systems and exceeding
typical effluent requirements for wastewater recycling opportunities or reducing the size
of the leach field with less aesthetic disturbance of property value or system components.
Offering versatility and consistent high performance, the FAST® are also a favorite on

Page 1 of 5
Nathan Pierce — Montana Distributor — 16550 Cottontail Trail, Shepherd, MT 59079 — PH. 406-697-3022



marine vessels and offshore platforms of all types to produce high-quality effluent,
specifically designed for extreme environments.

Ideal for small communities or commercial properties, the MyFAST® maintains
consistent high performance, low maintenance, and sludge management all in one tank.
Available for flows ranging from 20,000 gallons/day (75 m3/d) to 160,000 gallons/day
(600 m3/d), the MyFAST® utilizes multiple treatment units in one tank. This culminates
in a large, decentralized system ideally suited for smaller municipalities and isolated
schools and business parks that release effluent directly into vulnerable environments.

e Bio-Barrier — The BioBarrier® MBR and BioBarrier®-N were the first systems certified
for water reuse (NSF/ANSI Std 350, class R) for total blackwater and greywater
recycling. BioBarrier® MBR system is designed specifically for the unique needs and
characteristics of the onsite and decentralized wastewater industry making it the most
advanced system on the market. The BioBarrier®-N adds an additional anoxic zone to
achieve higher Nitrogen Reduction for environmentally sensitive areas:

* BOD less than 5 mg/L

* TSS less than 2 mg/L

* Turbidity less than 0.2 NTU

* Fecal coliform less than 200 CFU/100 mL (without disinfection)

The BioBarrier® MBR combines the advantages of activated sludge treatment with
ultrafiltration flat sheet membranes with a pore size of 0.03 pum — eliminating the need for
secondary clarification tanks (in most cases). The result is a system with a smaller
footprint. With the solids-liquid separation process inside the tank, the system produces a
clear, highly purified effluent that is suitable for water reuse, direct discharge into the
receiving environment, a reduction in drainfield size (please check with local regulation)
or further treatment by other technologies to achieve Net Zero Water goals.

The BioBarrier® HSMBR® (High Strength Membrane Bioreactor) Systems help meet
the increasingly stringent needs of specialized applications. The membranes and
‘processes used in this advanced system act as an impenetrable physical barrier for nearly
all common pollutants found in wastewater today. The advanced technology offers the
highest quality effluent possible on the market. The BioBarrier® MBR was the first
system to be approved for water reuse (NSEF/ANSI Std 350, class R) by the NSF
(National Sanitation Foundation) International. The complete, optimized design of these
“ULTRFILTRATION” of the BioBarrier Membrane BioReactors (MBR) dramatically
simplifies the settling, screening, direct aeration and ultrafiltration of the wastewater
treatment process to remove 99.9% of the contaminants. As a scaled up version of the
certified NSF/ANSI 40 class 1, 245 (nitrogen reduction), 350 (water reuse) and
EN12566-3 BioBarrier MBR System, the BioBarrier HSMBR system treats all the
blackwater and greywater from the home, building, or community in flows greater than
1500 GPD. '

Page 2 of 5



2. Can your system be considered a neighborhood system or a district system?

We have systems that offer treatment for individual homes, commercial/industrial, marine,
neighborhood, or municipal/district wide applications.

3. Are you piping effluents alone, or solids as well?

Our systems are capable of pumping both influent liquids and solids at the same time.

4. Do you treat the wastewater before piping?

We can treat the wastewater before piping however this is not necessary for our systems. In some
instances, treatment before piping can cause biological and bacteriological issues at the final
treatment destination if that option is selected.

5. What size pipe does your system require?

Our residential systems operate with standard 4-inch inlet piping and typically use 1.5 to 2-inch
discharge pipe. Our BioSTEP system uses a 2-inch discharge pipe. For a community system
mainline size, based on the estimated daily average flow rate, a 6 to 8-inch pipe seems the most
appropriate. For future expansion purposes the board might find it necessary to select a larger
size mainline collection system pipe. Our systems are compatible with any mainline size selected
by the board.

6. Based on 500 houses and businesses, how much space does the plant need or plants need?

For a single municipal/district wide treatment, a minimum area of 100 feet by 100 feet is
adequate for the treatment system plant capable of treating up to 80,000 GPD, this will also
allow for vehicle and equipment maneuverability during construction and for future service and
maintenance needs. If the board selects an option to uses more than 1 system across the district,
for example 2-8.0 systems, a smaller area may work for the treatment plant.

Depending on the discharge method selected a site up-to 2.5 acres or greater may be necessary.

7. What happens to the waste after treatment?

Some of our systems have NSF approval for reuse of the effluent due to the high level of
treatment offered by our systems. This treated effluent can be used for irrigation of non-food
plants such as trees, shrubbery, flowers, and grass. We have a system installed at the
International Commerce Center in, Mexico, that re-uses the treated effluent to irrigate the
grounds of the property along with the living wall inside the building. It is also it is piped back
into the building, re-used to flush toilets and to assist with heating and cooling applications.

Page 3 of5



Typically for larger municipal application the effluent is directly discharged to a body of water,
with appropriate MTDEQ & EPA-NPDES permits or is discharge to a pond system or larger
drain-field area. The bio-solids can disposed of using a digester to produce methane, land applied
or disposed of by any other legal method allowed by MTDEQ or the EPA.

8. What are the three top reasons to choose your system?

e Our systems are cost effective, simple to use and have a robust build so that they will last
through the toughest conditions. With over 65,000 systems in more than 70 countries, our
treatment systems are a result of decades of experience, research & development, and real
word operating history.

¢ With the multiple treatment system options and sizes that we offer, we can provide many
options that are already MTDEQ approved, tailored specifically for your community’s
treatments needs, rather than a 1 size fits all solution. This also allows the treatment
systems to grow with your community, or the selection of a lager single treatment to
service the entire community, to include effluent re-use programs. With our RetroFAST
systems we can increasing treatment capabilities using existing septic tanks that have
biologically failed, reducing infrastructure costs and ground water contamination, until a
larger district wide system is built.

¢ By having offices located in Montana service, maintenance, and operations of the
systems can be accomplished with ease. The lead time on parts replacements and service
calls is also significantly reduced.

9, What challenges might we have if we choose your system?

e Ifthe system is open air and not housed underground or in a building, there may be
climate issues to deal with in the winter months.

e With the selection of a larger district wise system there may be MTDEQ wastewater
operator requirements.

¢ Due to the distance between our company location in Shepherd, Montana, and the system
location in Seeley Lake, Montana, emergency response times make take slightly longer.

10. To what nitrate level does your system treat the effluent?

Many of our systems already have level Il MTDEQ approval for 10mg/L or less and often treat
well below that level. We are currently working with MTDEQ and have all the necessary data to
receive the 7mg/L or less designation. Some of our systems have the NSF/ANSI 350 re-use
designation that includes requirements for two categories of facilitics — residential (up to 1,500